= Quality Assurance & Compliance Testing
ar es Utilizing Textile & Related Technologies
19 West 36th Street, 10th Floor
New York, NY 10018

Tel: 212 947 8391 Fax: 212 947 8719

www.vartest.com

ISO/IEC 17025 Certified Third Party Test Report

DATE: April 5, 2019 FILE: CLEANB.A040319A

CLIENT: CleanBrands, LLC ATTN: Samantha Bendik
240 Bald Hill Road
Warwick, RI 02886

SAMPLE IDENTIFIED BY CLIENT AS:

Pillowcase Submitted

Manufacturer: Protect A Bed

Name: Protect A Bed AllerZip Smooth Mattress Encasement
Color White

RED LABEL SERVICE

TEST PROCEDURE: TEST RESULTS:

WATER VAPOR TRANSMISSION
(ASTM E96) - PROCEDURE BW:
INVERTED WATER METHOD,
73.4 °F 50% Rh, AIR GAP 3/4":
TRANSMISSION RATE:

- SPECIMEN 1: 3650 g/sq meter/24 hrs

- SPECIMEN 2: 2730 g/sq meter/24 hrs

- SPECIMEN 3: 3063 g/sq meter/24 hrs

3148 g/sq meter/24 hrs average
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The findings and results in this test report apply only to the specific sample(s) submitted to us by the Z ,ﬁ:‘ (ACCREDITED)

client for testing. Yl WY Testing Cert #2180.01
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ISO/IEC 17025 Lertified Third Party Test Veport

DATE: April 5, 2019 FILE: CLEANB.AQ40319B

CLIENT: CleanBrands, LLC ATTN: Samantha Bendik
240 Bald Hill Road
Warwick, RI 02886

SAMPLE IDENTIFIED BY CLIENT AS:

Mattress Encasement Submitted

Manufacturer: Mattress Safe

Name: Mattress Safe Soft Cover Ultimate Mattress Encasement
Color White

RED LABEL SERVICE

TEST PROCEDURE: TEST RESULTS:

WATER VAPOR TRANSMISSION
(ASTM E96) - PROCEDURE BW:
INVERTED WATER METHOD,
73.4 °F 50% Rh, AIR GAP 3/4":
TRANSMISSION RATE:

- SPECIMEN 1: 3340 g/sq meter/24 hrs

- SPECIMEN 2: 4557 g/sq meter/24 hrs

- SPECIMEN 3: 3080 g/sqg meter/24 hrs

3659 g/sq meter/24 hrs average
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The findings and results in this test report apply only to the specific sample(s) submitted to us by the A (ACCREBITED)
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client for testing. “luly W Testing Cert #2180.01
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